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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for QPSK-RB Size 100, RB Offset 0 
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Band : LTE Band 25 Band Width : 20MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 

 

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.842331 G   -38.81   -25.81

   1.849 G    1.850 G 200.00 k   1.849998 G   -39.44   -26.44

   1.850 G    1.870 G 100.00 k   1.851060 G    19.76   -10.24

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 14.JUL.2014  22:50:22

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -32.36   -19.36

   1.849 G    1.850 G 200.00 k   1.849980 G   -37.69   -24.69

   1.850 G    1.870 G 100.00 k   1.862640 G     0.32   -29.68

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 14.JUL.2014  22:51:53



 

 SPORTON INTERNATIONAL INC. Page Number : 411 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 
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Band : LTE Band 12 Band Width : 1.4MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 6, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 5 

 

Higher Band Edge Plot for QPSK-RB Size 6, RB Offset 0 
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Band : LTE Band 12 Band Width : 1.4MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 6, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 5 

 

Higher Band Edge Plot for 16QAM-RB Size 6, RB Offset 0 
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Band : LTE Band 12 Band Width : 3MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 15, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14 

 

Higher Band Edge Plot for QPSK-RB Size 15, RB Offset 0 
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Band : LTE Band 12 Band Width : 3MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 15, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 14 

 

Higher Band Edge Plot for 16QAM-RB Size 15, RB Offset 0 
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Band : LTE Band 12 Band Width : 5MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Band : LTE Band 12 Band Width : 5MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Band : LTE Band 12 Band Width : 10MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for QPSK-RB Size 50, RB Offset 0 
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Band : LTE Band 12 Band Width : 10MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Band : LTE Band 4 Band Width : 1.4MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 6, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 5 

 

Higher Band Edge Plot for QPSK-RB Size 6, RB Offset 0 
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Band : LTE Band 4 Band Width : 1.4MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 6, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 5 

 

Higher Band Edge Plot for 16QAM-RB Size 6, RB Offset 0 
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Band : LTE Band 4 Band Width : 3MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 15, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14 

 

Higher Band Edge Plot for QPSK-RB Size 15, RB Offset 0 
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Band : LTE Band 4 Band Width : 3MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 15, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 14 

 

Higher Band Edge Plot for 16QAM-RB Size 15, RB Offset 0 
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Band : LTE Band 4 Band Width : 5MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Band : LTE Band 4 Band Width : 5MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Band : LTE Band 4 Band Width : 10MHz / QPSK 
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Band : LTE Band 4 Band Width : 10MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Band : LTE Band 4 Band Width : 15MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 75, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 74 

 

Higher Band Edge Plot for QPSK-RB Size 75, RB Offset 0 
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Band : LTE Band 4 Band Width : 15MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 75, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 74 

 

Higher Band Edge Plot for 16QAM-RB Size 75, RB Offset 0 
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Band : LTE Band 4 Band Width : 20MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 100, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for QPSK-RB Size 100, RB Offset 0 
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Band : LTE Band 4 Band Width : 20MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 
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Band : LTE Band 17 Band Width : 5MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Band : LTE Band 17 Band Width : 5MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Band : LTE Band 17 Band Width : 10MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0 

 

  

Ref  30 dBm

Offset  12 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 700.230400 M   -42.94   -29.94

 703.900 M  704.000 M  30.00 k 703.998000 M   -40.78   -27.78

 704.000 M  714.000 M 100.00 k 704.580000 M    20.48    -9.52

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 19.JUN.2014  01:38:33

Ref  30 dBm

Offset  12 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 702 MHz Span 24 MHz2.4 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 690.000 M  703.900 M 100.00 k 703.858300 M   -35.32   -22.32

 703.900 M  704.000 M  30.00 k 703.988400 M   -39.41   -26.41

 704.000 M  714.000 M 100.00 k 711.580000 M     3.65   -26.35

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 19.JUN.2014  01:40:12



 

 SPORTON INTERNATIONAL INC. Page Number : 459 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 
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Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for QPSK-RB Size 50, RB Offset 0 
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Band : LTE Band 17 Band Width : 10MHz / 16QAM 
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Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Band : LTE Band 41 Band Width : 5MHz / QPSK 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for QPSK-RB Size 25, RB Offset 0 
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Band : LTE Band 41 Band Width : 5MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24 

 

Higher Band Edge Plot for 16QAM-RB Size 25, RB Offset 0 
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Band : LTE Band 41 Band Width : 10MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0 

 

  

Ref  30 dBm

*

Offset  13.1 dB

 

1

AVG

SPUEM

 A 

SGL

GAT

TRG

LVL

3DB

Center 2.496 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.486 G    2.490 G   1.00 M   2.490410 G   -25.03    -0.03

   2.490 G    2.495 G   1.00 M   2.494955 G   -20.08    -7.08

   2.495 G    2.496 G 100.00 k   2.495999 G   -28.88   -15.88

   2.496 G    2.506 G 100.00 k   2.502250 G     5.71   -24.29

  

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

Date: 3.JUL.2014  23:30:10

Ref  30 dBm

*

Offset  13.1 dB

 

1

AVG

SPUEM

 A 

SGL

GAT

TRG

LVL

3DB

Center 2.496 GHz Span 20 MHz2 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   2.486 G    2.490 G   1.00 M   2.487629 G   -44.18   -19.18

   2.490 G    2.495 G   1.00 M   2.491985 G   -30.31   -17.31

   2.495 G    2.496 G 100.00 k   2.495999 G   -31.30   -18.30

   2.496 G    2.506 G 100.00 k   2.496560 G    21.32    -8.68

  

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

Date: 3.JUL.2014  23:40:24



 

 SPORTON INTERNATIONAL INC. Page Number : 469 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for QPSK-RB Size 50, RB Offset 0 
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Band : LTE Band 41 Band Width : 10MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49 

 

Higher Band Edge Plot for 16QAM-RB Size 50, RB Offset 0 
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Band : LTE Band 41 Band Width : 15MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 75, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 74 

 

Higher Band Edge Plot for QPSK-RB Size 75, RB Offset 0 
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Band : LTE Band 41 Band Width : 15MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 75, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 74 

 

Higher Band Edge Plot for 16QAM-RB Size 75, RB Offset 0 
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Band : LTE Band 41 Band Width : 20MHz / QPSK 
 

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for QPSK-RB Size 100, RB Offset 0 
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for QPSK-RB Size 100, RB Offset 0 
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Band : LTE Band 41 Band Width : 20MHz / 16QAM 
 

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0 

 

Lower Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 99 

 

Higher Band Edge Plot for 16QAM-RB Size 100, RB Offset 0 
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3.6 Conducted Spurious Emission Measurement  

3.6.1 Description of Conducted Spurious Emission Measurement 

The power of any emission outside of the authorized operating frequency ranges must be lower than 

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. 

For Band 41 

The power of any emission outside of the authorized operating frequency ranges must be lower than 

the transmitter power (P) by a factor of at least 55 + 10 log (P) dB. 

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a 

frequency including its 10
th
 harmonic. 

 

3.6.2 Measuring Instruments 

The measuring equipment is listed in the section 4 of this test report. 

 

3.6.3 Test Procedures 

1. The testing follows FCC KDB 971168 v02r01 Section 6.0. 

2. The EUT was connected to spectrum analyzer and system simulator via a power divider. 

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. 

The path loss was compensated to the results for each measurement. 

4. The middle channel for the highest RF power within the transmitting frequency was measured. 

5. The conducted spurious emission for the whole frequency range was taken. 

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the 

record of maximum spurious emission. 

7. The RF fundamental frequency should be excluded against the limit line in the operating 

frequency band. 

8. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts) 

= P(W)- [43 + 10log(P)] (dB) 

= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) 

= -13dBm. 

9. For Band 41 

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts) 
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3.6.4 Test Setup 

 



 

 SPORTON INTERNATIONAL INC. Page Number : 482 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 

 

 

 

3.6.5 Test Result (Plots) of Conducted Spurious Emission 

Band : LTE Band 5 Channel : CH20407 (Low) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 
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Band : LTE Band 5 Channel : CH20525 (Middle) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 
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   7.000 G    9.000 G   1.00 M   8.198000 G   -45.00   -32.00
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Band : LTE Band 5 Channel : CH20643 (High) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 
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   7.000 G    9.000 G   1.00 M   8.198000 G   -45.01   -32.01
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   3.000 G    7.000 G   1.00 M   3.496000 G   -44.09   -31.09

   7.000 G    9.000 G   1.00 M   8.196000 G   -45.01   -32.01
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20415 (Low) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 240.380000 M   -59.80   -46.80

 860.000 M    1.000 G 100.00 k 962.200000 M   -59.82   -46.82

   1.000 G    3.000 G   1.00 M   1.648000 G   -43.70   -30.70

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.05   -31.05

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.92   -31.92
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Start 30 MHz Stop 9 GHz897 MHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 395.810000 M   -59.81   -46.81

 860.000 M    1.000 G 100.00 k 947.080000 M   -59.84   -46.84

   1.000 G    3.000 G   1.00 M   1.648000 G   -44.77   -31.77

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.20   -31.20

   7.000 G    9.000 G   1.00 M   8.216000 G   -45.00   -32.00

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.JUN.2014  15:01:38

720510 

 

720510 

 



 

 SPORTON INTERNATIONAL INC. Page Number : 486 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20525 (Middle) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.89   -46.89

 860.000 M    1.000 G 100.00 k 931.260000 M   -59.82   -46.82

   1.000 G    3.000 G   1.00 M   1.670000 G   -44.21   -31.21

   3.000 G    7.000 G   1.00 M   3.516000 G   -44.16   -31.16

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.92   -31.92
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Start 30 MHz Stop 9 GHz897 MHz/  
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-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 240.380000 M   -59.87   -46.87

 860.000 M    1.000 G 100.00 k 930.560000 M   -59.78   -46.78

   1.000 G    3.000 G   1.00 M   1.670000 G   -45.29   -32.29

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.15   -31.15

   7.000 G    9.000 G   1.00 M   8.226000 G   -44.92   -31.92
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20635 (High) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.025000 M   -59.88   -46.88

 860.000 M    1.000 G 100.00 k 993.700000 M   -59.58   -46.58

   1.000 G    3.000 G   1.00 M   1.692000 G   -43.71   -30.71

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.14   -31.14

   7.000 G    9.000 G   1.00 M   8.196000 G   -45.00   -32.00

  

  

  

  

  

  

  

SWP   100 of   100
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 521.410000 M   -59.69   -46.69

 860.000 M    1.000 G 100.00 k 889.680000 M   -59.82   -46.82

   1.000 G    3.000 G   1.00 M   1.692000 G   -45.32   -32.32

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.11   -31.11

   7.000 G    9.000 G   1.00 M   8.202000 G   -44.92   -31.92

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.JUN.2014  15:13:05

720510 

 

720510 

 



 

 SPORTON INTERNATIONAL INC. Page Number : 488 of 714  

TEL : 886-3-327-3456 Report Issued Date : Aug. 08, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : IHDT56QA3 Report Template No.: BU5-FGLTE Version 1.1 

    

 

 

 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20425 (Low) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.950000 M   -59.93   -46.93

 860.000 M    1.000 G 100.00 k 875.680000 M   -59.72   -46.72

   1.000 G    3.000 G   1.00 M   1.650000 G   -43.70   -30.70

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.02   -31.02

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.05   -32.05

  

  

  

  

  

  

  

SWP   100 of   100
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 369.905000 M   -59.89   -46.89

 860.000 M    1.000 G 100.00 k 955.200000 M   -59.45   -46.45

   1.000 G    3.000 G   1.00 M   1.650000 G   -45.32   -32.32

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.02   -31.02

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.98   -31.98
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20525 (Middle) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.950000 M   -59.85   -46.85

 860.000 M    1.000 G 100.00 k 979.560000 M   -59.73   -46.73

   1.000 G    3.000 G   1.00 M   1.668000 G   -44.38   -31.38

   3.000 G    7.000 G   1.00 M   3.524000 G   -44.10   -31.10

   7.000 G    9.000 G   1.00 M   8.214000 G   -44.90   -31.90
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Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.950000 M   -59.92   -46.92

 860.000 M    1.000 G 100.00 k 945.120000 M   -59.45   -46.45

   1.000 G    3.000 G   1.00 M   1.668000 G   -45.79   -32.79

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.31   -31.31

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.02   -32.02
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20625 (High) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 415.435000 M   -59.80   -46.80

 860.000 M    1.000 G 100.00 k 951.280000 M   -59.77   -46.77

   1.000 G    3.000 G   1.00 M   1.690000 G   -43.14   -30.14

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.14   -31.14

   7.000 G    9.000 G   1.00 M   8.198000 G   -45.00   -32.00
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 245.090000 M   -59.89   -46.89

 860.000 M    1.000 G 100.00 k 881.280000 M   -59.73   -46.73

   1.000 G    3.000 G   1.00 M   1.690000 G   -44.91   -31.91

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.12   -31.12

   7.000 G    9.000 G   1.00 M   8.216000 G   -44.92   -31.92
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20450 (Low) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 236.455000 M   -59.86   -46.86

 860.000 M    1.000 G 100.00 k 923.980000 M   -59.69   -46.69

   1.000 G    3.000 G   1.00 M   1.650000 G   -41.70   -28.70

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.09   -31.09

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.95   -31.95
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 245.090000 M   -59.81   -46.81

 860.000 M    1.000 G 100.00 k 924.680000 M   -59.78   -46.78

   1.000 G    3.000 G   1.00 M   1.650000 G   -44.23   -31.23

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.12   -31.12

   7.000 G    9.000 G   1.00 M   8.206000 G   -44.91   -31.91
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20525 (Middle) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 814.215000 M   -59.85   -46.85

 860.000 M    1.000 G 100.00 k 935.320000 M   -59.68   -46.68

   1.000 G    3.000 G   1.00 M   1.664000 G   -45.07   -32.07

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.17   -31.17

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.00   -32.00
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Start 30 MHz Stop 9 GHz897 MHz/  
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-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 243.520000 M   -59.83   -46.83

 860.000 M    1.000 G 100.00 k 923.840000 M   -59.81   -46.81

   1.000 G    3.000 G   1.00 M   3.000000 G   -46.36   -33.36

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.17   -31.17

   7.000 G    9.000 G   1.00 M   8.210000 G   -44.96   -31.96
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 5 Channel : CH20600 (High) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 
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3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  
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-80
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 239.595000 M   -59.83   -46.83

 860.000 M    1.000 G 100.00 k 945.540000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.680000 G   -42.92   -29.92

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.13   -31.13

   7.000 G    9.000 G   1.00 M   8.214000 G   -44.98   -31.98
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Start 30 MHz Stop 9 GHz897 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.165000 M   -59.77   -46.77

 860.000 M    1.000 G 100.00 k 987.680000 M   -59.78   -46.78

   1.000 G    3.000 G   1.00 M   1.680000 G   -44.55   -31.55

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.14   -31.14

   7.000 G    9.000 G   1.00 M   8.230000 G   -45.00   -32.00
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26797 (Low) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 811.860000 M   -59.94   -46.94

 860.000 M    1.000 G 100.00 k 951.420000 M   -59.84   -46.84

   1.000 G    3.000 G   1.00 M   1.648000 G   -43.58   -30.58

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.30   -31.30

   7.000 G    9.000 G   1.00 M   8.216000 G   -45.01   -32.01
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Start 30 MHz Stop 9 GHz897 MHz/  
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-30
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 239.595000 M   -59.92   -46.92

 860.000 M    1.000 G 100.00 k 944.560000 M   -59.73   -46.73

   1.000 G    3.000 G   1.00 M   1.648000 G   -45.87   -32.87

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.27   -31.27

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.02   -32.02
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26915 (Middle) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL
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3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 408.370000 M   -59.87   -46.87

 860.000 M    1.000 G 100.00 k 897.240000 M   -59.84   -46.84

   1.000 G    3.000 G   1.00 M   1.672000 G   -42.64   -29.64

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.13   -31.13

   7.000 G    9.000 G   1.00 M   8.208000 G   -45.04   -32.04
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 240.380000 M   -59.85   -46.85

 860.000 M    1.000 G 100.00 k 944.000000 M   -59.79   -46.79

   1.000 G    3.000 G   1.00 M   1.672000 G   -44.83   -31.83

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.26   -31.26

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.01   -32.01
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH27033 (High) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 236.455000 M   -59.95   -46.95

 860.000 M    1.000 G 100.00 k 912.500000 M   -59.70   -46.70

   1.000 G    3.000 G   1.00 M   1.696000 G   -42.97   -29.97

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.27   -31.27

   7.000 G    9.000 G   1.00 M   8.218000 G   -45.09   -32.09
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.94   -46.94

 860.000 M    1.000 G 100.00 k 937.280000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.696000 G   -43.73   -30.73

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.20   -31.20

   7.000 G    9.000 G   1.00 M   8.208000 G   -45.03   -32.03
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26805 (Low) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 240.380000 M   -59.85   -46.85

 860.000 M    1.000 G 100.00 k 948.340000 M   -59.91   -46.91

   1.000 G    3.000 G   1.00 M   1.648000 G   -43.18   -30.18

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.178000 G   -45.10   -32.10
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Start 30 MHz Stop 9 GHz897 MHz/  
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 243.520000 M   -59.89   -46.89

 860.000 M    1.000 G 100.00 k 965.840000 M   -59.68   -46.68

   1.000 G    3.000 G   1.00 M   1.648000 G   -45.78   -32.78

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.17   -31.17

   7.000 G    9.000 G   1.00 M   8.200000 G   -45.11   -32.11
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26915 (Middle) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.950000 M   -59.86   -46.86

 860.000 M    1.000 G 100.00 k 970.460000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.670000 G   -44.03   -31.03

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.212000 G   -44.99   -31.99
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 805.580000 M   -59.93   -46.93

 860.000 M    1.000 G 100.00 k 962.480000 M   -59.75   -46.75

   1.000 G    3.000 G   1.00 M   1.670000 G   -45.83   -32.83

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.24   -31.24

   7.000 G    9.000 G   1.00 M   8.200000 G   -45.05   -32.05
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH27025 (High) 

Band Width : 3MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 237.240000 M   -59.93   -46.93

 860.000 M    1.000 G 100.00 k 946.660000 M   -59.62   -46.62

   1.000 G    3.000 G   1.00 M   1.692000 G   -41.58   -28.58

   3.000 G    7.000 G   1.00 M   3.492000 G   -44.28   -31.28

   7.000 G    9.000 G   1.00 M   8.202000 G   -44.96   -31.96
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 244.305000 M   -59.89   -46.89

 860.000 M    1.000 G 100.00 k 882.400000 M   -59.70   -46.70

   1.000 G    3.000 G   1.00 M   1.692000 G   -45.11   -32.11

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.28   -31.28

   7.000 G    9.000 G   1.00 M   8.194000 G   -45.03   -32.03
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26815 (Low) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM
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*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.81   -46.81

 860.000 M    1.000 G 100.00 k 907.880000 M   -59.55   -46.55

   1.000 G    3.000 G   1.00 M   1.650000 G   -43.76   -30.76

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.188000 G   -45.07   -32.07
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Start 30 MHz Stop 9 GHz897 MHz/  
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 401.305000 M   -59.94   -46.94

 860.000 M    1.000 G 100.00 k 907.180000 M   -59.80   -46.80

   1.000 G    3.000 G   1.00 M   1.650000 G   -44.84   -31.84

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.192000 G   -45.12   -32.12
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26915 (Middle) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 
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AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 244.305000 M   -59.85   -46.85

 860.000 M    1.000 G 100.00 k 926.360000 M   -59.70   -46.70

   1.000 G    3.000 G   1.00 M   1.668000 G   -44.63   -31.63

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.25   -31.25

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.99   -31.99
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.94   -46.94

 860.000 M    1.000 G 100.00 k 929.720000 M   -59.84   -46.84

   1.000 G    3.000 G   1.00 M   1.670000 G   -45.67   -32.67

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.19   -31.19

   7.000 G    9.000 G   1.00 M   8.186000 G   -44.98   -31.98
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH27015 (High) 

Band Width : 5MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB
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Start 30 MHz Stop 9 GHz897 MHz/  
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-20
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 248.230000 M   -59.91   -46.91

 860.000 M    1.000 G 100.00 k 923.840000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.690000 G   -43.42   -30.42

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.28   -31.28

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.93   -31.93
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 406.800000 M   -59.94   -46.94

 860.000 M    1.000 G 100.00 k 947.640000 M   -59.24   -46.24

   1.000 G    3.000 G   1.00 M   1.690000 G   -45.59   -32.59

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.27   -31.27

   7.000 G    9.000 G   1.00 M   8.214000 G   -45.04   -32.04
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26840 (Low) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 812.645000 M   -59.98   -46.98

 860.000 M    1.000 G 100.00 k 908.300000 M   -59.65   -46.65

   1.000 G    3.000 G   1.00 M   1.650000 G   -42.06   -29.06

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.31   -31.31

   7.000 G    9.000 G   1.00 M   8.202000 G   -45.05   -32.05

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.JUL.2014  00:14:06

Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 239.595000 M   -59.87   -46.87

 860.000 M    1.000 G 100.00 k 902.980000 M   -59.85   -46.85

   1.000 G    3.000 G   1.00 M   1.650000 G   -43.58   -30.58

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.24   -31.24

   7.000 G    9.000 G   1.00 M   8.204000 G   -45.05   -32.05
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26915 (Middle) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 249.015000 M   -59.83   -46.83

 860.000 M    1.000 G 100.00 k 980.120000 M   -59.63   -46.63

   1.000 G    3.000 G   1.00 M   1.664000 G   -44.66   -31.66

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.16   -31.16

   7.000 G    9.000 G   1.00 M   8.224000 G   -44.91   -31.91
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Date: 15.JUL.2014  00:19:57
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Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 378.540000 M   -59.91   -46.91

 860.000 M    1.000 G 100.00 k 959.120000 M   -59.68   -46.68

   1.000 G    3.000 G   1.00 M   2.992000 G   -46.43   -33.43

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.20   -31.20

   7.000 G    9.000 G   1.00 M   8.192000 G   -45.10   -32.10
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26990 (High) 

Band Width : 10MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 813.430000 M   -59.91   -46.91

 860.000 M    1.000 G 100.00 k 939.660000 M   -59.77   -46.77

   1.000 G    3.000 G   1.00 M   1.680000 G   -42.63   -29.63

   3.000 G    7.000 G   1.00 M   3.492000 G   -44.26   -31.26

   7.000 G    9.000 G   1.00 M   8.194000 G   -45.03   -32.03
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Start 30 MHz Stop 9 GHz897 MHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 501.785000 M   -59.97   -46.97

 860.000 M    1.000 G 100.00 k 955.060000 M   -59.84   -46.84

   1.000 G    3.000 G   1.00 M   1.680000 G   -44.74   -31.74

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.17   -31.17

   7.000 G    9.000 G   1.00 M   8.196000 G   -45.09   -32.09
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26865 (Low) 

Band Width : 15MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

*

Offset  12.1 dB

 

1

AVG

SPUEM

 A 

SGL
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3DB

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 811.860000 M   -57.21   -44.21

 860.000 M    1.000 G 100.00 k 947.360000 M   -59.60   -46.60

   1.000 G    3.000 G   1.00 M   1.650000 G   -42.11   -29.11

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.17   -31.17

   7.000 G    9.000 G   1.00 M   8.222000 G   -44.95   -31.95

  

  

  

  

  

  

  

SWP   100 of   100
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 811.860000 M   -58.33   -45.33

 860.000 M    1.000 G 100.00 k 892.340000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.650000 G   -43.51   -30.51

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.07   -31.07

   7.000 G    9.000 G   1.00 M   8.192000 G   -44.89   -31.89
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26915 (Middle) 

Band Width : 15MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

*

Offset  12.1 dB

 

1

AVG

SPUEM
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SGL
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3DB

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 811.075000 M   -59.80   -46.80

 860.000 M    1.000 G 100.00 k 960.380000 M   -59.60   -46.60

   1.000 G    3.000 G   1.00 M   1.660000 G   -42.37   -29.37

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.14   -31.14

   7.000 G    9.000 G   1.00 M   8.222000 G   -44.95   -31.95
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Ref  0 dBm
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 242.735000 M   -59.69   -46.69

 860.000 M    1.000 G 100.00 k 968.780000 M   -59.64   -46.64

   1.000 G    3.000 G   1.00 M   1.660000 G   -43.04   -30.04

   3.000 G    7.000 G   1.00 M   3.504000 G   -44.07   -31.07

   7.000 G    9.000 G   1.00 M   8.194000 G   -44.89   -31.89
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 26 Channel : CH26965 (High) 

Band Width : 15MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

*

Offset  12.1 dB

 

1

AVG
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 246.660000 M   -59.81   -46.81

 860.000 M    1.000 G 100.00 k 978.020000 M   -59.51   -46.51

   1.000 G    3.000 G   1.00 M   1.670000 G   -42.08   -29.08

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.10   -31.10

   7.000 G    9.000 G   1.00 M   8.212000 G   -44.89   -31.89
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 392.670000 M   -59.83   -46.83

 860.000 M    1.000 G 100.00 k 893.600000 M   -59.55   -46.55

   1.000 G    3.000 G   1.00 M   1.670000 G   -44.60   -31.60

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.06   -31.06

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.90   -31.90
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

 

Band : LTE Band 2 Channel : CH18607 (Low) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-80
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 962.170000 M   -49.56   -36.56

   1.000 G    1.840 G   1.00 M   1.825720 G   -48.15   -35.15

   1.920 G    3.000 G   1.00 M   2.799120 G   -45.71   -32.71

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.47   -30.47

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.80   -28.80

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.50   -26.50
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-50

-40
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-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 942.770000 M   -49.60   -36.60

   1.000 G    1.840 G   1.00 M   1.822360 G   -48.12   -35.12

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.75   -32.75

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.43   -30.43

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.70   -28.70

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.49   -26.49
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 FCC RF Test Report Report No. : FG453017B 

 

 

 

Band : LTE Band 2 Channel : CH18900 (Middle) 

Band Width : 1.4MHz   
 

QPSK (RB Size 1, RB Offset 0) 

 

 

16QAM (RB Size 1, RB Offset 0) 

 

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 
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*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 978.660000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.835800 G   -48.05   -35.05

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.65   -32.65

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.39   -30.39

   9.000 G   13.000 G   1.00 M  10.648000 G   -41.78   -28.78

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.54   -26.54
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 959.260000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.829080 G   -48.12   -35.12

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.62   -32.62

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.35   -30.35

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.77   -28.77

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.44   -26.44
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